
_.:.t 

RADEY 
ATTORNEYS & COUNSELORS at LAW 

DOCKET NO. 20240130-WS 
FILED 8/26/2024 
DOCUMENT NO. 08675-2024 
FPSC - COMMISSION CLERK 

PHONE (850) 425-6654 FAX (850) 425-6694 WEB WWW.RADEYLAW.COM 
MAIL POST OFFICE BOX 10967 I TALLAHASSEE, FL 32302 OFFICE 301 SOUTH BRONOUGH ST . I STE. 2001 TALLAHASSEE, FL 32301 

Via Electronic Filing 

Florida Public Service Commission 
Office of Commission Clerk 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

tcrabb@radeylaw.com 

August 26, 2024 

Re: Application for Original Certificates Following Rescission of Jurisdiction by 
Citrus County (Grandfather Certificates) - CSWR-Florida Utility Operating 
Company, LLC 

Dear Commission Clerk: 
[...]
Legal Description - Site 24 

Commence at the East 1/4 corner of Section 12, Township 18 South, Range 18 East, Citrus County, Florida; 
thence N 00°02 '39" E, along the East line of said Section 12, a distance of2638 .72 feet to the No1iheast corner 
of said Section 12, thence South a distance of 3 10.65 feet, thence West, a distance of 792.03 feet, thence N 
I 5°32'54"E, a distance of 4 19.45 feet to the point of beginning; said point being the beginni ng of a curve, 
concave southeasterly, having a radius of2825.60 feet and a central angle of04°03' 14", thence Northeasterly 
along the arc of said curve, a distance of 199.92 feet, to the P.T. of said curve (chord bearing and distance 
between said points being, N l7°34'3 l"E, 199.87 feet), thence Nl9°36'08"E, a distance of213 . I0 feet; thence 
N06°35'05"W, a d istance of 88.86 feet; thence N38°25' I 5"E, a distance of 9.65 feet; thence S48°4 I '32"E, a 
distance of 172.73 feet; to a point of intersection with a non-tangent curve, concave southeasterly, having a 
radius of 985.88 feet and a central angle of 06°00 '48", thence Southwesterly along the arc of said curve to the 
left, a distance of I 03.47 feet, to the P.T . of said curve (chord bearing and distance between said points being 
S38° 18'04"W, 103.42 feet); to the point of intersection with a non-tangent line; thence S 37°53 ' 13"E, a 
distance of 2.0 I feet; thence S2 I 0 28'46"W, a distance of 175.28 feet; thence SI 9°26'37"W, a distance of 
157.91 feet; thence N74°27'06"W, a distance of80.74 feet, to the Point of Beginning. 

4 



 
EXHIBIT E 

  



1351 Jefferson, Suite 301
Washington, MO 63090

mail@21designgroup.net
P: 636-432-5029

Utility Note Disclaimer:

The service area shown hereon are depicted based on the service area map provided by the system
manager.  21 Design Group, Inc performed no field verification of the layout and are unable to
determine the exact location at this time.  The location represents approximate location only and
should not be construed as being 100% accurate.  It is shown to provide general service area of the
system to assist with ordering title work and preparation of scope for a License Land Surveyor.  This
sketch should not be used to interpret encroachments.

ROUGH SERVICE AREA MAP (v3)
ROLLING OAKS UTILITIES
(WATER & WASTEWATER)

CITRUS, FLORIDA

AutoCAD SHX Text
21

AutoCAD SHX Text
S

AutoCAD SHX Text
E

AutoCAD SHX Text
W

AutoCAD SHX Text
N

AutoCAD SHX Text
DRAWN BY:

AutoCAD SHX Text
SCALE:

AutoCAD SHX Text
SHEET NAME:

AutoCAD SHX Text
PROJECT NO:

AutoCAD SHX Text
KAR

AutoCAD SHX Text
0633-22

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
6/15/22

AutoCAD SHX Text
SERVICE AREA MAP

AutoCAD SHX Text
SERVICE AREA

AutoCAD SHX Text
SERVICE AREA

AutoCAD SHX Text
FUTURE DEVELOPMENT

AutoCAD SHX Text
SITE 1: 4 PERC PONDS FEE SIMPLE/RESEARCH ACCESS OWNER: BEVERLY HILLS DEVELOPMENT CORP PARCEL ID: 18E18S12 40000 NEAR ADDRESS: 849 W COLBERT

AutoCAD SHX Text
SITE 2: WELL #1, WELL #2, WATER TOWER FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S1100200 00150 00C0 NEAR ADDRESS: 29 N MONROE

AutoCAD SHX Text
SITE 3: LIFT STATION #2 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S14 41000 ADDRESS: 17 ROOSEVELT BLVD

AutoCAD SHX Text
SITE 4: WELL #6 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110050 00640 0080 NEAR ADDRESS: 74 S WASHINGTON

AutoCAD SHX Text
SITE 5: WELL #7 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110060 01040 0360 NEAR ADDRESS: 202 S MONROE

AutoCAD SHX Text
SITE 6: WELL #8 FEE SIMPLE/RESEARCH ACCESS OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S15 12000 0070 NEAR ADDRESS: 267 FATHOM

AutoCAD SHX Text
SITE 8: LIFT STATION #3 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110062 01530 0010 NEAR ADDRESS: 2 S J KELLNER

AutoCAD SHX Text
SITE 9: WELL #9 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110064 01210 0115 NEAR ADDRESS: 37 SJ KELLNER BLVD

AutoCAD SHX Text
SITE 10: LIFT STATION #4 LIFT STATION #4 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110064 01100 0171 NEAR ADDRESS: 235 S LINCOLN

AutoCAD SHX Text
SITE 11: LIFT STATION #7 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110070 01650 0101 NEAR ADDRESS: 1191 W BUTTONBUSH

AutoCAD SHX Text
SITE 12: WATER TOWER FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110065 01120 0200 NEAR ADDRESS: 4 LAURENSHIRE ST

AutoCAD SHX Text
SITE 13: LIFT STATION #9 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110080 01790 0100 NEAR ADDRESS: 271 W SUGARMAPLE LN

AutoCAD SHX Text
SITE 14: LIFT STATION #8 FEE SIMPLE OWNER: STEWART REMINGTON PARCEL ID: 18E18S13 33000 NEAR ADDRESS: 863 W ROOSEVELT

AutoCAD SHX Text
SITE 15: WWTF/LIFT STATION #1/ LIFT STATION #14 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S13 31000 ADDRESS: 109 ROSE AVE

AutoCAD SHX Text
SITE 16: WELL #10 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110082 01880 0010 ADDRESS: 299 W QUEENCUP CT

AutoCAD SHX Text
LAUREL RIDGE

AutoCAD SHX Text
LAKESIDE VILLAGE

AutoCAD SHX Text
THE GLEN

AutoCAD SHX Text
HIGHRIDGE VILLAGE

AutoCAD SHX Text
BEVERLY HILLS

AutoCAD SHX Text
SITE 18: WELL #4 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S1343400 ADDRESS: 15 S OSCEOLA

AutoCAD SHX Text
SITE 17: WELL #5 FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S110050 00910 0010 NEAR ADDRESS: 73 S OSCEOLA

AutoCAD SHX Text
SITE 19: ROLLING OAKS VILLAGE FEE SIMPLE OWNER: ROLLING OAKS UTILITIES INC. PARCEL ID: 18E18S120050 00F0 ADDRESS: 4705 N CRESTLINE

AutoCAD SHX Text
SITE 7: LIFT STATION #2A RESEARCH EASEMENT OWNER: CREATIVE CHOICE HOMES XXVIII L PARCEL ID: 18E18S151200000C0 NEAR ADDRESS: 265 FATHOM LOOP

AutoCAD SHX Text
SITE 20: LIFT STATION #5 RESEARCH EASEMENT/ACCESS OWNER: CITRUS COUNTY PARCEL ID: 18E18S13 42000 ADDRESS: 592 W LAKE BEVERLY DRIVE

AutoCAD SHX Text
SITE 21: LIFT STATION #6 RESEARCH EASEMENT OWNER: CITRUS COUNTY PARCEL ID: 18E18S110070 74000 NEAR ADDRESS: 997 W ROOSEVELT

AutoCAD SHX Text
SITE 22: LIFT STATION #10 RESEARCH EASEMENT OWNER: BEVERLY HILLS DEVELOPMENT CORP PARCEL ID: 18E18S110082 1780 ADDRESS: 3429 N TAMARISK

AutoCAD SHX Text
SITE 23: LIFT STATION #11 RESEARCH EASEMENT OWNER: OAKWOOD VILLAGE HOMEOWNERS ASSOCIATION PARCEL ID: 18E18S120020 00E0 ADDRESS: 651 W COLBERT

AutoCAD SHX Text
SITE 24: LIFT STATION #12 RESEARCH EASEMENT/ACCESS OWNER: BEVERLY HILLS DEVELOPMENT CORP PARCEL ID: 18E18S01 10000 NEAR ADDRESS: 4953 N EL CAMINO

AutoCAD SHX Text
SITE 25: LIFT STATION #13 RESEARCH EASEMENT/ACCESS OWNER: TWISTED OAKS PROPERTIES LLC PARCEL ID: 18E18S12 13000 NEAR ADDRESS: 4953 N EL CAMINO

AutoCAD SHX Text
OAK RIDGE

AutoCAD SHX Text
TWISTED OAKS



 

 
EXHIBIT F 



T18S R18E T18S R19E

T18S R18E

T17S R18E

T18S R19E

T17S R19E

SECTION
36

SECTION
31

SECTION
32

SECTION
5

SECTION
17

SECTION
21

SECTION
28

SECTION
19

SECTION
18

SECTION
1

SECTION
2

SECTION
35

SECTION
3

SECTION
34

SECTION
21

SECTION
16

SECTION
9

SECTION
4

SECTION
33

SECTION
7

SECTION
6

SECTION
8

SECTION
12

SECTION
13

SECTION
24

SECTION
23

SECTION
14

SECTION
22

SECTION
15

SECTION
10

SECTION
11

ROLLING OAKS UTILITIES, MARION COUNTY, FL
            TERRITORY MAP

N

W

S

E

SCALE: 1" = 1500'

0 750' 1500'

PUBLIC LAND SURVEY/
SECTION LINES

ROLLING OAKS TOTAL SERVICE AREA

POB



 
EXHIBIT G 

  



 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
Southwest District Office 

13051 North Telecom Parkway #101 
Temple Terrace, Florida, 33637-0926 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Shawn Hamilton 
 Secretary 

 

   

 
 
July 19, 2023 
 
 
 

 
 
 
 
 
 
 

 
Re: Transfer of Permit 

Beverly Hills WWTF 
 PA File No. [FLA011869-012-DWF/MT] 
 Citrus County 
 
Dear Mr. Cox, 
 
In accordance with Rule 62-620.325(2), Florida Administrative Code (F.A.C.), the Department 
received your request for the transfer of the above-referenced domestic wastewater treatment 
facility permit, FLA011869-011-DW1P/NR, which expires on October 23, 2027. 
 
The permit was transferred from Rolling Oaks Utilities, Inc. 
(responsible authority:  John W. Patton III, President) to CSWR-Florida Utility Operating 
Company, LLC (responsible authority: Josiah Cox, President). 
 
The revised permit and Discharge Monitoring Reports (DMR) are enclosed and replace the 
previous documents in their entirety.   
 
You are authorized to operate the wastewater treatment facility and disposal system subject to all 
of the conditions and requirements specified in the permit and applicable Department rules.  Please 
make note of the expiration date of the permit and your responsibility, under Rule 62-620.335(1), 
F.A.C., to apply for renewal of the permit at least 180 days before it expires.   
 
If you have any questions, please contact Mandela Robin at (813) 470-5780  or via email at 
Mandela.Robin@FloridaDEP.gov. 
 
 
 
       

   
   

PERMITTEE: 
Josiah Cox, President 

  CSWR-Florida Utility Operating Company, LLC  
1630 Des Peres Road, Suite 140 
St. Louis, Missouri, 63131 
jcox@cswrgroup.com  

mailto:Mandela.Robin@FloridaDEP.gov
mailto:jcox@cswrgroup.com


Mr. Josiah Cox 
Page 2 
July 19, 2023 
 

www.dep.state.fl.us 
 

Sincerely, 
 
 
_________________________ 

 for Shannon Herbon 
Program Administrator 
Permitting & Waste Cleanup Program 
Southwest District 
 
 
Enclosures 
 
Cc: 
John W. Patton III, Rolling Oaks Utilities, Inc, John4bhd@tampabay.rr.com  
Jessica Thomas, Central States Water Resources, jthomas@cswrgroup.com  
Kyle Johnson, Operator, Kyle@rollingoakutilities.com  
Emily Larson, FDEP SWD, Emily.Larson@floridadep.gov      
Maryn Jones, FDEP SWD, Maryn.A.Jones@floridadep.gov   
Mandela Robin, FDEP SWD, Mandela.Robin@floridadep.gov              

mailto:John4bhd@tampabay.rr.com
mailto:jthomas@cswrgroup.com
mailto:Kyle@rollingoakutilities.com
mailto:Emily.Larson@floridadep.gov
mailto:Maryn.A.Jones@floridadep.gov
mailto:Mandela.Robin@floridadep.gov


STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLA011869 
CSWR-Florida Utility Operating Company, LLC FILE NUMBER: FLA011869-011-DW1P/NR 

EFFECTIVE DATE: October 24, 2022 
FILE NUMBER: FLA011869-012-DWF/MT 

RESPONSIBLE OFFICIAL: REVISION DATE: July 19, 2023 
Josiah Cox, President 
1630 Des Peres Road, Suite 140 
St. Louis, Missouri 63131 
(314) 736-4672 
jcox@cswrgroup.com  

EXPIRATION DATE: October 23, 2027 

FACILITY: 
Beverly Hills WWTF 
109 Rose Avenue 
Beverly Hills, Florida 34465-3600 
Citrus County 
Latitude: 28°54' 51" N Longitude: 82°26' 49" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.).  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  This permit is accompanied by an Administrative Order, pursuant to paragraphs 403.088(2)(e) and (f), 
Florida Statutes.  Compliance with Administrative Order, AO-047-SWD22, is a specific requirement of this permit.  The above-
named permittee is hereby authorized to operate the facilities in accordance with the documents attached hereto and specifically 
described as follows: 

WASTEWATER TREATMENT: 

Operation of an existing 0.575 million gallons per day (MGD) annual average daily flow (AADF), Type I, conventional 
activated sludge process domestic wastewater treatment plant consisting of:  one manually cleaned bar screen, one anoxic basin, 
one aeration basin, one clarifier, one mixing tank, one chlorine contact chamber, one digester, one lime stabilization tank and 
two sludge drying beds.  Disinfection is achieved by using sodium hypochlorite solution.  This plant is operated to provide 
secondary treatment with basic disinfection. 
 
MODIFICATION I:  
 
Construction and operation of a new 1.0 MGD AADF, Type I, Modified Ludzack-Ettinger (oxidation ditch) domestic 
wastewater treatment plant consisting of: headworks with one manual and one mechanical bar screen, grit removal, two 
oxidation ditches of 455,000 gallons each for a total volume of 910,000 gallons.  Each oxidation ditch consists of an anoxic 
zone of 109,000 gallons and an aerobic zone of 346,000 gallons,  two clarifiers of 145,000 gallons and 1,385 square feet of 
surface area each for a total of 290,000 gallons and 2,770 square feet of surface area, two filters of 430 square feet of total 
surface area, two chlorine contact chambers of 32,250 gallons each for a total volume of 64,500 gallons, conversion of the 
existing clarifier and ring plant into digesters of 190,000 and 250,000 gallons each for a total volume of 440,000 gallons.  
Disinfection will be achieved by using sodium hypochlorite solution.  Stand by polymer feed will be available on site.  This 
plant will be operated to provide secondary treatment with basic disinfection. 
 
MODIFICATION II: 
 

 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
Southwest District Office 

13051 N Telecom Pkwy, Suite 101 
Temple Terrace, Florida 33637-0926 

 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Shawn Hamilton 
Secretary 

mailto:jcox@cswrgroup.com


PERMITTEE: CSWR-Florida Utility Operating Company, LLC PERMIT NUMBER: FLA011869-012-DWF/MT  
FACILITY: Beverly Hills WWTF 

 
 

 

2 

Replacing the existing 8,700-gallon lime stabilization tank with a higher capacity lime stabilization tank of 25,000 gallons 
total volume. 
 
AFTER MODIFICATION:  
 
Operation of a new 1.0 MGD AADF, Type I, Modified Ludzack-Ettinger (oxidation ditch) domestic wastewater treatment plant 
consisting of: headworks with one manual and one mechanical bar screen, grit removal, two oxidation ditches.  Each oxidation 
ditch consists of an anoxic zone and an aerobic zone, two clarifiers, two filters, two chlorine contact chambers, two digester, 
and one lime stabilization tank.  Disinfection will be achieved by using sodium hypochlorite solution.  Stand-by polymer feed 
will be available on site.  This plant will be operated to provide secondary treatment with basic disinfection. 

REUSE OR DISPOSAL: 

Land Application R-001: An existing 1.00 MGD AADF permitted capacity Part IV rapid-rate land application system (R-
001).  R-001 is a reuse system which consists a four-cell Rapid Infiltration Basin (RIB) of 224,000 square feet total bottom 
area and it is located approximately at latitude 28°55' 50" N, longitude 82°27' 05" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 3 through 24 of this permit.



PERMITTEE: CSWR-Florida Utility Operating Company, LLC PERMIT NUMBER: FLA011869-012-DWF/MT  
FACILITY: Beverly Hills WWTF 

 
 

 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the effective date and lasting through the compliance schedule period granted by 
the administrative order AO-047-SWD22 i.e. until December 31, 2023, the permittee is authorized to direct 
reclaimed water to Reuse System R-001.  Such reclaimed water shall be limited and monitored by the permittee 
as specified below and reported in accordance with Permit Condition I.B.8.: 

 Reclaimed Water Limitations Monitoring Requirements  

Parameter Units 
Max.
/Min Limit Statistical Basis 

Frequency 
of Analysis Sample Type 

Monitoring 
Site 

Number Notes 
Flow 

MGD Max 
Max 

1.00 
Report 

Annual Average 
Monthly Average 

5 
Days/Week 

Recording 
Flow Meter 

with 
Totalizer 

FLW-01 See 
I.A.4 

BOD, Carbonaceous 
5 day, 20C mg/L 

Max 
Max 
Max 

20.0 
30.0 
60.0 

Annual Average 
Monthly Average 

Single Sample 
Weekly 8-hr FPC EFA-01  

Solids, Total 
Suspended mg/L 

Max 
Max 
Max 

20.0 
30.0 
60.0 

Annual Average 
Monthly Average 

Single Sample 
Weekly 8-hr FPC EFA-01  

Coliform, Fecal 

#/100mL 
Max 
Max 
Max 

200 
400 
800 

Annual Average 
90th Percentile 
Single Sample 

Weekly Grab EFA-01 

See 
I.A.5 
and 

I.A.6 
pH s.u. Min 

Max 
6.0 
8.5 

Single Sample 
Single Sample 

5 
Days/Week Grab EFA-01  

Chlorine, Total 
Residual (For 
Disinfection) 

mg/L Min 0.5 Single Sample 5 
Days/Week Grab EFA-01 See 

I.A.7 

Nitrogen, Nitrate, 
Total (as N) (Interim 
Limit) 

mg/L Max 12 Single Sample Weekly 8-hr FPC EFA-01  

Nitrogen, Total mg/L Max Report Single Sample Monthly 8-hr FPC EFA-01  
Nitrogen, Total 
(Interim Limit)  mg/L Max 29.0 Annual Average Monthly Calculated EFA-01  

Phosphorus, Total (as 
P) mg/L Max Report Single Sample Monthly 8-hr FPC EFA-01  

Phosphorus, Total (as 
P) mg/L Max Report Annual Average Monthly Calculated EFA-01  

2. During the period beginning when the compliance schedule period granted by the administrative order AO-047-
SWD22 i.e. until December 31, 2023, and lasting through the expiration date of this permit, the permittee is 
authorized to direct reclaimed water to Reuse System R-001.  Such reclaimed water shall be limited and monitored 
by the permittee as specified below and reported in accordance with Permit Condition I.B.8.: 



PERMITTEE: CSWR-Florida Utility Operating Company, LLC PERMIT NUMBER: FLA011869-012-DWF/MT  
FACILITY: Beverly Hills WWTF 

 
 

 

4 

 Reclaimed Water Limitations Monitoring Requirements  

Parameter Units 
Max.
/Min Limit Statistical Basis 

Frequency 
of Analysis Sample Type 

Monitoring 
Site 

Number Notes 
Flow 

MGD Max 
Max 

1.00 
Report 

Annual Average 
Monthly Average 

5 
Days/Week 

Recording 
Flow Meter 

with 
Totalizer 

FLW-01 See 
I.A.4 

BOD, Carbonaceous 
5 day, 20C mg/L 

Max 
Max 
Max 

20.0 
30.0 
60.0 

Annual Average 
Monthly Average 

Single Sample 
Weekly 8-hr FPC EFA-01  

Solids, Total 
Suspended mg/L 

Max 
Max 
Max 

20.0 
30.0 
60.0 

Annual Average 
Monthly Average 

Single Sample 
Weekly 8-hr FPC EFA-01  

Coliform, Fecal 

#/100mL 
Max 
Max 
Max 

200 
400 
800 

Annual Average 
90th Percentile 
Single Sample 

Weekly Grab EFA-01 

See 
I.A.5 
and 

I.A.6 
pH s.u. Min 

Max 
6.0 
8.5 

Single Sample 
Single Sample 

5 
Days/Week Grab EFA-01  

Chlorine, Total 
Residual (For 
Disinfection) 

mg/L Min 0.5 Single Sample 5 
Days/Week Grab EFA-01 See 

I.A.7 

Nitrogen, Nitrate, 
Total (as N) (Final 
Limit) 

mg/L Max Report Single Sample Weekly 8-hr FPC EFA-01  

Nitrogen, Total mg/L Max Report Single Sample Monthly 8-hr FPC EFA-01  
Nitrogen, Total (Final 
Limit)  mg/L Max 3.0 Annual Average Monthly Calculated EFA-01 See 

I.A.8 
Phosphorus, Total (as 
P) mg/L Max Report Single Sample Monthly 8-hr FPC EFA-01  

Phosphorus, Total (as 
P) mg/L Max Report Annual Average Monthly Calculated EFA-01  

3. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 
described below: 

 
Monitoring Site Number 

 
Description of Monitoring Site 

FLW-01 A 90 V-Notch weir and an ultrasonic flow meter at the mixing tank located before disinfection. 
EFA-01 After disinfection and prior to discharge to the reuse system. 

4. A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12 
months.  [62-600.200(25)] 

5. The effluent limitation for the monthly geometric mean for fecal coliform is only applicable if 10 or more values 
are reported. If fewer than 10 values are reported, the monthly geometric mean shall be calculated and reported 
on the Discharge Monitoring Report to be used to calculate the annual average. All other fecal coliform effluent 
limitations included in permit condition I.A.1 apply regardless of the number of values reported.   [62-
600.440(5)(b)] 

6. To report the "90th percentile," 

a. Place the bacteria results in ascending order (from lowest to highest value) and assign each sample a number, 
1 for the lowest value. 

b. Multiply the total number of samples by 0.9 to determine the 90th percentile level. 